FINAL

CONDITION ASSESSMENT REPORT

\A T

B&V PROJECT NO. 188264

PREPARED FOR

Columbia Missouri Water and Light

25 MAY 2016

BLACK&VEATCH

, Building a world of difference:



Columbia Missouri Water and Light | CONDITION ASSESSMENT REPORT

BLACK & VEATCH



Columbia Missouri Water and Light

Table of Contents

1.0
2.0
3.0
4.0
5.0

INTrOAUCHION oo ———————————————— 1-1
Plant DesSCriPtion.. . ssssssssssssssssssssssssssssasassssssssssssssssssssssasasasassnssssss 2-1
Condition AssesSment APProach ... ——————————— 3-1
Water Quality and Chemical Feed Rates..........cssnmssssssssssssssssssssssasasans 4-1
EXiSting CONAItIONS .....cccominimsisismsmsmsssisssssssssssssssssssssssssssss s s s sssssssssssssssasasssssssssns 5-1
[...]
Table 7-1 Life CYCle COST FACTOTS ..ouirieeeereereeereiseseesset s essssssss s sssesss s s s st sessss st s sens 7-11
Table 8-1 Well Replacement COSt COMPATISOTN ... rururierereesseesesseesesserssessasssessesssssssssesssesssssssssssssssssssssees 8-5
Table 8-2 Well Alternatives Project COSTS .. ssssssssssssssssssssssssssees 8-7
Table 8-3 Raw Water AlterNatives COSLS ...mrrreesseeesssesssssssesssessesssesssssssssssssssssssssssssssssssssesssessssssass 8-9
Table 8-4 Aerator AILEINAtIVES COST..orerreureereueesnes e seesssesss s sssessessssssesssesss st sessss s s sassssesssesseas 8-11
Table 8-5 Basin AlLEINAtiVES COST..uuurreereeurernseseessessesssesssesssssssssesssessssssesssssesssesssssssssassssesssssssssssasssssssas 8-14
Table 8-6 Residuals AlterNatives COSE ..o seeesssssssesssessssse e sssesssesssessssssssssssssssssssessnees 8-16
Table 8-7 Filter AILErNatiVes COSt.. o reereeeeseesseessessesssesssesssesssssssssessssssss s sssesssesssessssssssssssssssssssessees 8-21
Table 8-8 High Service Pump AlterNatives COSt ... emeeessseseessessesssesssesssesssssssssssssssssssssessees 8-24
Table 8-9 Finish Water Transmission Main Alternatives COSt. ... mmeenmmeneenernsessessssseesseseens 8-24
Table 8-10 Lime Feed System IMProvemMent COSE. ... nerieneesseeeessessessssssssssssssssesssssssssesssesseees 8-25
Table 8-11 Chlorine Feed System Alternatives COStu. s 8-34
Table 8-12 Summary of Advantages and DiSadVantages ..o eerernermesssessseessseessesssssseessssssessees 8-35
Table 8-13 Economic and Non-Economic Evaluation Criteria .......eeenseneensesseensseseesseseens 8-36
Table 8-14 Non-Economic Evaluation RESUILS ...t sssse s ssessssssss s ssens 8-36
Table 8-15 Fluoride Feed System Alternatives COSt .. 8-38
Table 8-16 Ammonia Feed System AIternatives COSE ... 8-39

vi



Columbia Missouri Water and Light

Table 8-17 Plant Service Water AIterNatiVes COST. ... mrereseessessesssesssesssesssssssssssssssssssssessees 8-40
Table 8-18 Plant Service Water AIterNatiVes COST.....orrrreressesssessesssessseessssssssssssesssssssssssessees 8-41
Table 8-19 Plant Control System UPGrades COSt.... .o ueneereemerssessessssssessesssssssssesssssesesssssssssesssesseees 8-45
Table 8-20 Electrical AIterNatiVes COST....ouiereireesesseessesssssesssessssssessssssssssesssssssssasssssesssssssssssasssessseas 8-47
Table 8-21 HVAC And Plumbing Improvements Alternatives COSt.....ccoeenmenmeeseesseesssessesnnens 8-49
Table 9-1 Costs for Expansion Alternatives (in $1,0005 0f DOIIAIS) ......c..comreereeesssmesessmseesesssseeeess 9-0
Table 9-2 Alternative EXP 45-1 CoSt BreaKAOWN ...t isessssss s ssesssssssssssssssssssssees 9-3
Table 10-1 Rehabilitation Implementation Schedule..........nnc s 10-1
Table 10-2 Enhanced Implementation SChedule ... 10-2
Table 10-3 Overall Implementation SChedUle.......i e —————————————. 10-2
TaDLE 10-4 TOTAl COSES euuiuurrerieurireeneesessesssesserssesseessessesssessessessseeessseesssssessse s ess b et b s see s s sas e et 10-3
Table 11-1 Proposed StrateZy SUMIMATY ........cooeereereesrereesseesessesssessssssessssssesssesssssssssassssssssssssssssasssesssees 11-1
Table 11-2 Maintenance Strategy GIOUPS ....ceerermessressseessessssessssesssssssesssesssesssessssssssssssssssessssssssessees 11-2
Table 11-3 Expected Asset Life Remaining SUMMAT.......covceeeereseernsermessseessesesssssssssssesssssssssessees 11-2

LIST OF FIGURES

FIGUTE 51 WEIL FIELA...cu ettt esst st ssesse e s s st s s 5-2
Figure 5-2 Well SyStem HEad CUTVES ......ceeeeeereeeeireeseseessseseessessessssssssssesssessssssssssssssesssssssssssesssssssssssssssanes 5-6
Figure 5-3 CO2 Removal vs Aerator Flow During High Rate Testing .........cccuuemenreuneenseeneeneeneenseennes 5-12
Figure 5-4 McBaine WTP High Service Pump Station - System Head CUIVES ......couereeereemrrereennne 5-39
Figure 5-5 West Ash Booster Pump Station Head CUIVES ........ccreneereeesnnesssessessseessesesessssesseesans 5-51
Figure 8-1 Typical CollECtOr WL ... reeseeeeseieeeseesessessse e eesssssss s sesssss s essss st sessse s sssesnsans 8-4
Figure 8-2 Chlorine Gas Feed System ModifiCations ......c.ccoeeneeenneeneesesneesseessssesssessessssessssssssssssessnes 8-27
Figure 8-3 Addition Of SCIUDDET ...t ssssses st sssessenans 8-28
Figure 8-4 Bulk Hypochlorite Feed SYSteIM ... seeeesessesseseesssessesssesssesssesssssssssesssesans 8-31
Figure 8-5 Onsite Generation of HYPOChIOTITE ... sssssse s seesssnaes 8-34
Figure E1.2 Power Distribution Functional Diagram — Alternative ... 8-47
Figure E2 Power Distribution Functional Diagram — Alternative 2 .......ccoonmeeneenmeesseesssesseeenne 8-47
Figure EXP 45-1 Re-rate Existing Basins t0 45 MGD ... sssssssssssssssessssssssssssssseses 9-6
Figure EXP 45-2 New 15 MGD BaSin TraiN. ... seesssessessssesssssssssssssssesssssssssssesssesssssesssanes 9-6
Figure EXP 60-1 (60 MGD) Re-rate Basins and New Basin Train .........oeenseneessesseeseessenss 9-8
Figure EXP 60-2 (60 MGD) Two 15 MGD Basin TraiNS ... eeenreeeseesnsessessseessssssssesssssssesssssssesssesseses 9-8
Figure EXP 60-3 (60 MGD) Single Stage SOfteNINg .....coereermeenmeeseeseernnessessseessesssssssssssssessssssesssessenes 9-9
Figure GWUDI-1 GWUDI Impact on Re-rating Basins .......ccouneeneneenneneeerseesessesssessssesssessesssesssesnes 9-9
Figure GWUDI-2 GWUDI Impact on Basin TTains ....ssssssessesesesesessssssssssesssssssssssens 9-9

vii



Columbia Missouri Water and Light

1.0 Introduction

The McBaine Water Treatment Plant (WTP) is a rated 32 Million Gallons per Day (MGD) ground
water softening plant consisting of aeration, 2-stage precipitative softening, filtration, and
disinfection facilities, which treats raw groundwater supplied by 15 vertical wells located in the
Missouri River alluvium. The WTP is owned and operated by Columbia Water and Light (CW&L). The
WTP was originally constructed in 1970 and has seen a number of upgrades and expansions
throughout its service life. These improvements have allowed the facility to increase in capacity
from 16 million gallons per day (MGD) to its current rated capacity of 32 MGD, while continuing to
provide quality water to its customers. However, replacement and upgrades to existing equipment
and structures are necessary, especially for a facility in operation for more than 45 years, to continue
to produce quality water. Over time, deterioration of assets affects performance, operator
flexibility, and reliability, which limit the overall capacity of the facility. This report assesses the
condition of the existing equipment to determine which components need to be replaced to meet
current critical demands and water quality, identifies potential improvements that will enhance
performance and reliability, and addresses future capacity increases.

Based on the findings from the condition assessment summarized in Chapters 5 and 6, alternatives
were developed to replace deteriorated equipment and enhance performance and operation.
Various alternatives were also developed in Chapters 8 and 9 that expand the capacity of the plant
that incorporated costs and other factors related to the overall condition and operation of the plant.
Chapter 10 summarizes the overall costs and provides and preliminary schedule to implement the
recommended improvements.

Summarized in Chapter 11 is information collected during the condition assessment on individual
equipment assets that can be utilized for future asset management system.

The condition assessment also includes the Well Field and West Ash Booster Station.

2.0 Plant Description

Raw water is conveyed from the well field to the plant through a network of piping, and upon
entering the plant, flows through a single 36-inch diameter flow meter prior to being divided
between four 8 MGD induced-draft aerators, which initiate oxidation of iron and remove carbon
dioxide and hydrogen sulfide. The aerated water discharges to a common wet well, from which it
flows via concrete flumes to four 8 MGD primary/secondary softening basin trains. The two original
basin trains are equipped with upflow solids contact clarifier (SCC) equipment in the primary basins,
and with flocculating clarifier equipment in the secondary basins. The remaining two basin trains
constructed during the first and second plant expansion basin trains have SCC equipment in both the
primary and secondary basins. Lime is added at each of the primary basins to reduce the hardness
of the raw water to approximately 150 mg/L as CaCO;. Chlorine is added between the primary and
secondary basins to maintain 2 to 3 mg/L free chlorine residual in the water within the secondary
basins and the downstream filters to achieve compliance with the virus inactivation CT requirements
of the Ground Water Rule and to provide the desired chlorine residual in the finished water leaving
the plant. Provisions for reducing the softened water pH through addition of carbon dioxide are not
currently available.

Settled water from basin trains 1 and 2 and from basin trains 3 and 4 flows by gravity to two effluent
drop boxes, where fluoride is added prior to discharge to a common filter influent pipe. Eight multi-

2-1



Columbia Missouri Water and Light

media (anthracite / sand / garnet) filters remove suspended solids and turbidity from the settled
water. Each filter is equipped with a hydraulic surface wash system to enhance removal of solids
from the upper portion of the bed during backwashing. Effluent turbidity from individual filters is
continuously monitored. The filters are backwashed by gravity flow from an elevated wash water
storage tank. There is no finished water clearwell or storage facility at the existing plant site. Water
from individual filters discharges to a common 24-inch diameter effluent pipe header, from which it
is conveyed to the distribution system via 8 vertical turbine high service pumps through two 36-inch
diameter transmission mains. As there are no rate control valves in use for individual filters, the
filters operate in declining rate mode, with cleaner filters operating at higher throughput rates than
filters with higher levels of solids deposition. Additional chlorine (if required) can be fed to each of
the finished water transmission lines, along with ammonia (seasonally) to convert the free chlorine
residual to the combined (chloramine) form to halt further formation of regulated chlorine-based
disinfection byproducts.

Settled solids from the primary and secondary basins discharge to four onsite holding/dewatering
lagoons. Filter backwash discharges to a reclaim basin. Provisions for return of lagoon decant flows
to the backwash reclaim basin are in place, in addition to provisions for surface discharge under an
NPDES permit. Flow from the backwash reclaim basin is conveyed to the common aerator discharge
wet well.

Based on plant operating data for 2008 through March 2015, the well field conveys an average flow
of 12.4 MGD to the plant. The reported average flow delivered to the distribution system is 12.6
MGD. In-plant water losses are minimized through recycling of filter backwash and lagoon decant
flows to the plant headworks, downstream of the aerators. Table 2-1 below summarizes reported
daily raw and finished water flows. While identification of potential reasons for higher reported
treated water flows than raw water flows is outside of the scope of this evaluation, these differences
are likely due to inherent differences in the accuracy of flow metering equipment, potentially
compounded by summing of finished water flow data from the two separate plant discharge
pipelines.

Table 2-1 Plant Flow Data (January 2008 — June 2015)

Plant Influent Flow, MGD 12.41 6.14 -24.10
Treated Water Pumped, MGD 12.59 6.66 —23.60

2-2



Columbia Missouri Water and Light

3.0 Condition Assessment Approach

Condition assessment teams comprised of Black & Veatch and CW&L staff reviewed the treatment
plant equipment and plant operations. The electrical and instrumentation assessment was
completed on May 1, 2015. The structural assessment was completed on May 12, 2015. The
chemical feed, mechanical process, and HVAC inspection occurred on May 19th and again on June
11th. The process review was completed on May 27, 2015. The assessments consisted of a visual
inspection of key process equipment and interviews with CW&L staff regarding the equipment. As
part of the inspection, Black & Veatch prepared rating forms that assigned numerical values to
probability-of-failure and consequence-of-failure criteria of certain components. The methodology
used to establish these values and results from the ratings are included in Section 6.

4.0 Water Quality and Chemical Feed Rates

Table 4-1 summarizes raw and finished water quality characteristics for the McBaine Water
Treatment Plant. The information presented in Table 4-1 is based on monthly average data provided
by the plant staff for January 2008 through mid-2011. While the information presented in Table 4-1
is based on monthly average values, and therefore does not reflect short-term variations in
concentrations, plant operators indicate that both raw and finished water quality parameters
typically do not exhibit significant variations, and that overall water quality has not changed
appreciably since the period for which data was provided.

4-1



Columbia Missouri Water and Light

Table 4-1 - Water Quality Data (January 2008 - June 2011)

PARAMETER / SAMPLE LOCATION AVERAGE m

Turbidity, NTU

Raw Water 1.26 0.24 -5.65
Primary Basin Discharge 8.5 2.3-26.6
Plant Discharge 0.48 0.22-1.48
pH, units

Raw Water 7.18 7.08 —7.36
Aerated Water 7.51 7.36-7.76
Primary Basin Discharge 8.96 8.61-9.38
Plant Discharge 8.57 8.17-8.93
Total Alkalinity, mg/L as CaCO;

Raw Water 300 280 - 319
Aerated Water 291 265 -313
Primary Basin Discharge 127 106 - 140
Plant Discharge 121 97 - 137
P Alkalinity, mg/L as CaCO3

Raw Water 0 =
Aerated Water 0 =
Primary Basin Discharge 22 5-31
Plant Discharge 14 6-22
Total Hardness, mg/L as CaCOj3

Raw Water 325 306 - 348
Aerated Water 315 293 - 337
Primary Basin Discharge 151 144 - 160
Plant Discharge 154 143 -163
Calcium Hardness, mg/L as CaCO;

Raw Water 236 216 - 256
Aerated Water 230 209 - 253
Primary Basin Discharge 82 73-94
Plant Discharge 85 74 - 94
Magnesium Hardness, mg/L as CaCO3

Raw Water 88 80-95
Aerated Water 85 76 - 101
Primary Basin Discharge 69 59-77
Plant Discharge 68 60-79
Iron, mg/L

Raw Water 6.00 5.01-7.62
Aerated Water 5.77 5.14 -6.57
Primary Basin Discharge 1.07 0.74 - 4.66
Plant Discharge 0.08 0.01-1.10
Carbon Dioxide (calculated), mg/L as CO,

Raw Water 50 30-59
Aerated Water 24 11-38
Free Chlorine Residual, mg/L

Plant Discharge 2.05 1.50-2.65
Total Chlorine Residual, mg/L

Plant Discharge 1.71 1.60-2.01

Table 4-2 summarizes daily lime, fluoride, and chlorine feed dosages for January 2008 through June
2015. Feed dosages were determined based on the indicated total pounds of chemical fed per day
and the corresponding daily total raw water flow treated. Information on raw water flows is also
included in Table 4-2.

4-2



Columbia Missouri Water and Light

Table 4-2 Chemical Feed Rates and Plant Flow Data (January 2008 — June 2015)

Lime Dose, mg/L as CaO 183 102 - 300

Chlorine Dose, mg/L 7.32 447 -11.82
Fluoride Dose, mg/L as F* 0.63 0.18-1.73
Plant Influent Flow, MGD 12.41 6.14 - 24.10
Treated Water Pumped, MGD 12.59 6.66 — 23.60

*Assumes average 25.5% H,SiF acid concentration

The raw water exhibits high concentrations of hardness and alkalinity, and precipitative softening
with lime addition is therefore practiced to produce an aesthetically acceptable treated water
supply. Maintenance of a pH of approximately 9.0 in the softening basins promotes precipitation
which reduces total hardness to approximately 150 mg/L as CaCO; while maintaining the pH of the
finished water within the targeted range. No provisions for adjustment of finished water pH through
addition of carbon dioxide are currently in place. Lime consumption, as discussed in section 5 of this
report, slightly exceeds theoretical requirements. While the source water contains significant